
4/2/01 

SUSPENSION SYSTEMS 


Skidplate Mount Kit 

'99- '00 ChevylGMC 4WD 8 Lug 


PIN 10-11899 

(To be used with ReD lift kit PIN 10-41800 & 41899) 

Part List 

Item 

20-11899-1 
20-68487 

13-22964-Z 
13-30460-Z 
13-10358-Z 

Description 

Skidp1ate Mount Hoop (Chevy) 1 

Hardware Pack Containing: (Skidplate Mount Hoop) 


HexBolt, 12mm-1.75 X 40mm 4 
Lock Washer, 12mm 4 
Nyloc Nut, 12mm-1.75 4 

* *The following parts are to be used in conjunction with this kit. They are packaged and 
must be ordered separately.** 

10-10300 
20-10300-1 
20-68565 
13-22821 
13-30012-Z 
13-10022-Z 

10-10600 
20-10600-1 
20-68552 
13-20192-Z 
13-30012-Z 
13-10022-Z 

Universal Stainless Steel Skidplate Kit 
Skidplate, Stainless 1 
Hardware Pack Containing: (Skidplate) 

Flat Head Socket, 3/8"-16 x 1" Lg. 2 
Flat Washer, 3/8" 2 
Nyloc Nut, 3/8"-16 2 

OR 
Universal Alunlinum Skidplate Kit 
Skidplate, Aluminum 1 
Hardware Pack Containing: (Skidplate) 

Flat Head Socket, 3/8"-16 x 1" Lg. 2 
Flat Washer, 3/8" SAE 2 
Nyloc Nut, 3/8"-16 2 



12mm Nyloc Nut .........,,,--"?, 

Skidplate to 
Mounting Hoop 
tabs not visible in 
art 

12mm Lock Washers ----------~ 

~'--~-----------

NOTE: This item is designed as a decorative accessory item. It is not intended for use as 
additional vehicle protection. Also it is designed to be used with RCD Lift Kits. 

INSTALLATION: 

NOTE: You may need to trim lower valance to clearance the Mount Hoop. 

1) Remove tow hooks (one on each frame rail). 

2) Align mounting holes in Skidplate Mount Hoop (20-11899-1) to tow hook mounting 
holes in frame (Illustration 1). Attach hoop and tow hooks to frame with 12mm-1.75 x 
40mm Hex Bolts and Nyloc Nuts. 

3) Locate the four Skidplate bolt hole mounting locations (two tabs on Mount Hoop and 
two holes in Front Crossmember). Align the four holes and attach top of Skid plate to 
Mount Hoop with 3/8"-16 x 1" Flat Head Screws, Washers and Nyloc Nuts provided. Use 
existing Hex Bolts on bottom. 

Illustration 1 
12mm Nyloc Nut 

.".-~ 1
\0 ~.
• 


~A 

Skidplate12mm-1.75 x 40mm Hex Bolt 

20-10300 Stainless 
,~ OR 

20-10600 Aluminum 

~, NOTE: Use Flat head Screws to attach Skidplate to 
Mount Hoop. Use Hex Bolts to attach Skidplate to 

Existing Hex Bolt .....-­ crossmember. 

& Flat Washer 

http:12mm-1.75
http:12mm-1.75

